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Company Name

Shown on Report
Hh e VRN EG L X PE N iE A L % 1001 5 TCL E B E 3k G3 #5 9 1%

9F,BUILDING G3,TCL INTERNATIONAL E CITY,ZHONGSHANYUAN
ROAD,NANSHAN,SHENZHEN,CHINA.

SEEED TECHNOLOGY CO., LTD

Address

PATF IR 2 48 df B FE A5 B B B E IR AR
The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

B T AR Reterminal DM Reterminal DM

Sample Name Reterminal DM Reterminal DM

iR Reterminal DM Reterminal DM

Type Reterminal DM Reterminal DM

FEmPESOIRAS 1E# EH

Sample Receiving State Normal Normal

F RS H A 2023.05.11 Inspection & T
Sample Received Date May 11, 2023

FE I H 3 2023.05.11-2023.05.17

Testing Period May 11, 2023-May 17, 2023

" %ﬂ; H #  2023.05.17
Approved by Date May 17, 2023

No. R8609C2BB3
JUARAB RN 21X 70 X Tl

Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China

E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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T E K
Test Requested
Fs AT H
No. Test ltem
. FE MRS e
Random vibration test
. IR oL s
Mechanical shock test

MR 53058000 .

Test Result(s): Please see the following pages.

R

Tested Sample(s)

PR S PR RS Fm¥E
Sample No. Sample Name Type Quantity
Reterminal DM Reterminal DM
A2230217087101001 ) . 1pc
Reterminal DM Reterminal DM
Reterminal DM Reterminal DM
A2230217087101002 . . 1pc

Reterminal DM Reterminal DM

HEAER

Sample Photo(s)
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JATE 1: FEHLIRS RS

Test Item1: Random vibration test

1. PRH A& Test Equipment

ALK B 5
Equipment Name Model
= = P A
R LI ES-50L.3-445
Vibration Tester@
= —. f I A A A
R LI ES-50L.3-445
Vibration Tester®

2. I Environmental Conditions

. 23.9°C MBS 50%RH

Temperature:23.9°C;  Humidity:50%RH
3. WEARHE Test Standard: K% F 3R According to the customer's requirements
4. PR

Test Condition
iR (Hz) ST (Grms)
Frequency (Hz) Overall (Grms)
5~500 5

MAT71m): XIYIZ

Test direction: X/Y/Z
DA 1 ZNB /7 1A)
Test duration:1hour/direction
FEMOIRAS: BRHL AR

Sample condition: The bare work

,,,,, o

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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Test Result(s)
L ERS) I U I 4h ik
Sample No. Judgment basis Test result Conclusion
LIS,  H AR A b )
SR SMMTCIFE. Tolkdin. oA
LI REHL I F T e
2. TR TEHAR: O,
A223021708 | - Jo LT LR | R R R
2. 0t e A 8 2 -
7101001 - A H IR LA Z) .
e | 3R, BERITIREER
IR SRR T4 5%, A
PERA B LR DR IEH ’ e
1. After the test, the
1. The prototype structure has .
i appearance of the sample was e
no cracking, damage or . . .
) i inspected visually without Pass
deformation after testing; .
cracking, damage or
2. The screws are not loose )
. deformation:
during and after the test. .
A223021708 2. No screws are loose in the
3. After the test, there should )
7101002 . sample during and after the
be no abnormal functions, and
the samples should be test
3. After the test, the function of
powered on normally. )
the sample is normal and the
power-on function is normal.
v HEMKYE R SRt
Remark : The judgment basis shall be provided by the customer.
cert.com  E-mail:info@: Complaint call:0755-33681700
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Test Photo(s)
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Test Curve
EERHEEFE
i

sk Chse i L (GA20HE)
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Sample Photo(s) after the test

Hotline:400-6788-333
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The sample is powered on and started

www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Test Item2: Mechanical shock test

1. PRH A& Test Equipment

F8ul 12|
Page 8 of 12

BHBIK

Equipment Name

T
Model

PEERIEHL@D
Vibration Tester@

ES-50LS3-445

PEEREHLE
Vibration Tester®

ES-50LS3-445

2. I Environmental Conditions

HE: 23.3C

Temperature:23.3°C;

Test Condition

B 53%RH

Humidity:53%RH

PR HE Test Standard: K% J 223K According to the customer's requirements
PR KA

Bt

Wave form

TR (g

Acceleration(g )

Jik st Ta] (ms)
Pulse duration (ms)

W7 1)
Test direction

T O

Shock times

FIE
Half sine

50

11

EX/I£Y/+Z

3 RIJ5 T
3 time/direction

Hotline:400-6788-333

cert.com  E-mail:info@

,,,,, " =

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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5. WHAAR
Test Result(s)
L ERS) I U I ah R ik
Sample No. Judgment basis Test result Conclusion

LG5, B ERE b

m y B geay
LR BRI T | e R TR 2

s
ZZ;I%\ %Eﬁ%ﬁ\ %%ﬂéiy_&%, 3 N N
. e 2. A R AN S R
g e v
A223021708 | 2.3M5akid i A AN i 2 e

7101001 TR .
3RS ThREA T A 4
FEdn 73 LD RE R IEH .
1. The prototype structure has
no cracking, damage or
deformation after testing;

2. The screws are not loose
during and after the test.
A223021708 | 3. After the test, there should

7101002 be no abnormal functions, and
the samples should be
powered on normally.

B, FEAMTIREL
W, EHIIREIER .
1. After the test, the
appearance of the sample was HE
inspected visually without Pass
cracking, damage or
deformation:

2. No screws are loose in the
sample during and after the
test.

3. After the test, the function of
the sample is normal and the
power-on function is normal.

v HEMKYE R SRt

Remark : The judgment basis shall be provided by the customer.

,,,,, o

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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Test Photo(s)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

RAD.) T * VY 4

N Y



CTI =0 FS
AR &
Test Report

W A2230217087101E F1log 12w
Report No.  A2230217087101E Page 11 of 12

P i £

Test Curve
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Sample Photo(s) after the test

@ Ff B HITHL

The sample is powered on and started

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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@ P IEER A Product function check @ 7= ShIhAEREE Product function check

Ve ARG TP RBERE R ARE 2. AE R EES b A R SEH .
Remark: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

P
Statement:
LATIR & OHEE AR T T B Rl i g% 2 o Ak
This report is considered invalid without approved signature, special seal and the seal on the
perforation;
2R HA KA T A TR B HbE . FE S KRE S S SR, HRiE R RO S £ 5, CTI
ARAZ T H S
Company Name and Address shown on Report, the sample(s) and sample Information was/were
provided by the applicant who should be responsible for the authenticity which CTI
hasn’t verified;
3 AR o I 5 R ASONT SZ A ot 47 B
The result(s) shown in this report refer(s) only to the sample(s) tested;
4 KR% CTI BHEF S, A2 H AR
Without written approval of CTI, this report can't be reproduced except in full;
5.0k S PRI B S P ICABEE R, b O
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
o AR
*** End of Report ***
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